
--- 1 ---

Assembly Diagram for WF 4V



--- 2 ---

PARTS WF 4V

: ALTERNATIVE PARTS

ITEM
NO.

CODE NO. DESCRIPTION
NO.

USED
REMARKS

1 313-733 SLIDER ASS’Y 1 INCLUD.9

2 312-420 TOP ADJUSTER (A).(B) SET 1

3 313-758 SPROCKET 1

4 304-035 TAPPING SCREW (W/FLANGE) D4X25 (BLACK) 2

5 312-421 SCREW STOPPER (A) 2

6 312-424 BIT GUIDE 1

7 313-880 + DRIVER BIT (A) NO.2 109L 1

8 312-814 SPRING (B) 1

9 312-510 LINK PIECE 1

10 312-418 ROLLER 1

11 312-417 SPRING (A) 1

12 312-416 SLIDER CASE (A).(B) SET 1

13 302-086 TAPPING SCREW (W/FLANGE) D4X20 (BLACK) 16

14 312-419 STOPPER 1

15 312-428 KNOB 1

16 312-430 SPRING 1

17 312-429 BOLT M5X50 1

18 995-933 RETAINING RING 1

19 307-899 RETAINER 1

20 995-931 GUIDE SPRING 1

21 307-782 GUIDE SLEEVE (A) 1

22 314-271 OIL SEAL 12X18X3 1

23 314-272 O-RING (A) 1

24 314-270 METAL D20X16 1

25 314-273 O-RING (B) 1

26 302-328 RUBBER WASHER 1

27 302-329 WASHER (F) 1

28 959-148 STEEL BALL D3.175 (10 PCS.) 2

29 318-158 ANVIL (M) 1

30 959-154 STEEL BALL D5.556 (10 PCS.) 2

31 314-269 HAMMER (A) 1

32 959-155 STEEL BALL D3.97 (10 PCS.) 21

33 302-331 WASHER (G) 1

34 312-413 SPRING 1

35 314-268 STOPPER (A) 1

36 941-732 WASHER (A) 1

37 314-266 GEAR 1

38 314-267 SPINDLE (A) 1

39 608-VVM BALL BEARING 608VVC2PS2L 3

40 987-641 WASHER (A) 1

41 318-155 HOUSING (A).(B) SET 1 INCLUD.45,52-54,57,58,60,73

42 949-429 BOLT WASHER M4 (10 PCS.) 6

43 314-279 BELLEVILLE SPRING M4 (BLACK) 6

44 NAME PLATE 1

45 312-815 GRIP TAPE 1

46 314-265 DISTANCE WASHER D13X6.5 1

47 314-264 FIRST GEAR 1

48 314-263 BALL BEARING (B) MR126ZZ 1

49 314-629 RUBBER COVER (B) 1

50 HITACHI LABEL 1

51 314-284 FELT 1

* 9 --- 99



--- 3 ---

PARTS WF 4V

ITEM
NO.

CODE NO. DESCRIPTION
NO.

USED
REMARKS

52 314-628 SILICON TUBE 63MM 1

53 318-152 SILICON TUBE 60MM 1

54 314-627 SILICON TUBE 95MM 1

55 931-266 BRUSH CAP 2

56 999-021 CARBON BRUSH (1 PAIR) 2

57 957-571 BRUSH HOLDER 2

58 985-114 HEX. SOCKET SET SCREW M4X6 2

59 314-283 BELT GUIDE 1

60 318-156 BRUSH TERMINAL 1

61 980-063 TERMINAL 2 FOR CORD

62 949-566 LOCK NUT M5 (10 PCS.) 1

63 953-327 CORD ARMOR D8.8 1

64 500-439Z CORD 1 (CORD ARMOR D8.8)

65 937-631 CORD CLIP 1

66 305-812 TAPPING SCREW (W/FLANGE) D4X16 (BLACK) 2

67 609-VVM BALL BEARING 609VVC2PS2L 1

68 958-915 WASHER (A) 1

69 306-348 FAN 1

70 360-365E ARMATURE ASS’Y 220V-230V 1 INCLUD.69

71 340-453E STATOR (A) 230V 1

72 982-631 WASHER (A) 1

73 318-157 BRUSH TERMINAL 1

74 306-151 PUSHING BUTTON 1

75 318-159 SWITCH (B) 1

76 302-488 EARTH TERMINAL 1 FOR NOISE SUPPRESSOR

77 994-273 NOISE SUPPRESSOR 1

: ALTERNATIVE PARTS*9 --- 99



--- 4 ---

: ALTERNATIVE PARTS*

STANDARD  ACCESSORIES WF 4V

ITEM
NO.

CODE NO. DESCRIPTION
NO.

USED
REMARKS

501 307-343 HOOK (A) 1

502 306-854 CASE 1

9 --- 99Printed in Japan
(990920 N)

OPTIONAL  ACCESSORIES

ITEM
NO.

CODE NO. DESCRIPTION
NO.

USED
REMARKS

601 996-195 DRILL CHUCK AND ADAPTER SET 1

602 992-671 + DRIVER BIT (B) NO.2 50L 1

603 992-672 + DRIVER BIT (B) NO.3 50L 1

604 996-177 NON-MAGNETIC HEX. SOCKET 8MM 65L 1

605 985-329 NON-MAGNETIC HEX. SOCKET 10MM 65L 1

606 996-178 NON-MAGNETIC HEX. SOCKET 12MM 65L 1

607 996-179 NON-MAGNETIC HEX. SOCKET 13MM 65L 1

608 996-180 NON-MAGNETIC HEX. SOCKET 14MM 65L 1

609 996-185 NON-MAGNETIC HEX. SOCKET 15MM 65L 1

610 996-181 NON-MAGNETIC HEX. SOCKET 16MM 65L 1

611 996-182 NON-MAGNETIC HEX. SOCKET 17MM 65L 1

612 996-186 NON-MAGNETIC HEX. SOCKET 19MM 65L 1

613 996-197 HEX. SOCKET (LONG) 21MMX166L 1

614 310-396 STOPPER ASS’Y W/O MOUTH 1

615 309-922 GREASE FOR IMPACT DRIVER (500G) 1


